



**Test Report No. 64.165.21.05128.01C**  
**Rev.00**  
**Dated 2021-09-23**

Applicant: NOEUTRA HK LIMITED  
Address: 610 NATHAN ROAD, MONGKOK, KOWLOON, HONGKONG  
Sample Description: Sealing  
Model No.: HF1  
Sample Received Date: 2021-09-13  
Test Period: From 2021-09-13 to 2021-09-23  
Purpose of examination: As specified by client, to test as regulated by the  
- U.S. F.D.A. C.F.R. 21



TÜV SÜD Certification and Testing (China) Co., Ltd. Guangzhou Branch  
TÜV SÜD Group

Prepared by:

Lily Feng  
**Project Handler**



Reviewed by:

Kevin Zhang  
**Designated Reviewer**

Any use for advertising purposes must be granted in writing. This technical report may only be quoted in full. This report is the result of a single examination of the object in question and is not generally applicable evaluation of the quality of other products in regular production. For further details, please see testing and certification regulation, chapter A-3.4.

TÜV SÜD Certification and Testing (China) Co., Ltd. Guangzhou Branch  
TÜV SÜD Group  
5F, Communication Building, 163 Pingyun Rd, Huangpu West Ave.  
Guangzhou 510656, P. R. China

Tel.: (86) 20 38320668  
Fax: (86) 20 38320478



**SUMMARY OF TEST RESULTS**

No.	Test Requested	Conclusion	Remarks
1.	For material: Rubber - Test for compliance with U.S. F.D.A. C.F.R. 21. Part 177.2600	<b>PASS</b>	/



1. TESTED SUBJECT DESCRIPTION

Sample Number	Tested Material Description	Photo
001	Blue silicone	





Test Report No. 64.165.21.05128.01C  
Rev.00  
Dated 2021-09-23

## 2. TEST RESULT

### 2.1. TEST FOR COMPLIANCE WITH U.S. F.D.A. C.F.R. 21. PART 177.2600

Test Item	Result(s) [mg/in <sup>2</sup> ]	CFR Specification [mg/in <sup>2</sup> ]
	Sample 001	
Total extractive of distilled water at reflux temperature		
- for first 7 hours	< 1.0	< 20
- for succeeding 2 hours	< 0.1	< 1
Total extractive of n-hexane at reflux temperature		
- for first 7 hours	5.3	< 175
- for succeeding 2 hours	< 0.1	< 4

Note :

- “°F” denotes degree Fahrenheit
- “mg/in<sup>2</sup>” denotes milligram per square inch
- “<” denotes less than
- Specification is quoted from U.S. F.D.A. C.F.R. 21. Part 177.2600

## 3. REMARK

The chemical testing was performed in TÜV SÜD Certification and Testing (China) Co., Ltd. Shenzhen Branch Chemical lab and the test results were reviewed at TÜV SÜD Certification and Testing (China) Co., Ltd. Guangzhou Branch.

-----End of Report-----